Water Reuse in the United States:
A Trend.on the Rise

15 February 2022 | 16:00 GMT

Iwa-network.org/webinars

inspiring change



IWA WATER REUSE SG m

the international
water association

Lj Ll ) - The IWA WRSG makes
il substantial
contributions to critical
e —— 70 i DA .o s iernations elements of water reuse

Conference On Water b 171
Today, with more than 3500 members and network members, the Water Reuse Specialist Reclamation And Reuse y O rga n I ZI ng
-

Group (WRSG) is the largest specialist group within IWA. With such a large pool of $ E . .

expertise, the WRSG makes substantial contributions to critical elements of water reuse ey 15-10. S | n te rn at' o n a | a n d

by organizing international and regional events (conferences, workshops, webinars, etc.)
[...]
e Charles Haas, PhD, Drexel University

*  Amy Pruden, PhD, Virginia Tech

* Joan Rose, PhD, Michigan State University
*  Shane Snyder, PhD, Nanyang Technological

University -
* Jacqueline E. Taylor, REHS, MPA, Director, NAT'ONA'. WATER RESEARCH |N5“TUTE

Environmental Protection Branch, Los Angeles
County Department of Public Health (Retired)

*  George Tchobanoglous, PhD, PE, University of
California, Davis (Emeritus)

*  Michael P. Wehner, MPA, Orange County Water
District (Retired)




DPR PATHOGEN CONTROL m

Ky O

Groundwater Surface Water Direct Potable

Recharge Augmentation Reuse o

[

Virus g

o

g 1 12 to 14 20 £

ko)
Giardia _“g’ Acceptable operation for 24 hours

Q within 4-log buffer

@ 10 10to 12 14 Ec,‘),,
:

(O]

&

Cryptosporidium <

©

O 10 10to 12 15 o




DPR CHEMICAL CONTROL - TREATMENT m

the international
water association

OZONE BAC AOP
New requirement New operational  Same as IPR

triggers

Expert Panel Recommends Treatment in this order




DPR ALTERNATIVES CLAUSE m

the international
water association

Requirement

- Contained in other potable reuse regulations: allows for new innovation

« Requires project specific expert panel, demonstration, public meeting
and written approval

* Must show at least the same level of protection of public health




the international
water association

QUESTIONS?

JENNIFER WEST
JWEST@WATEREUSE.ORG
(916) 496-1470



mailto:Jwest@watereuse.org

the international
water association

Water Reuse in Rest of US:
Driving Change & Catching Up

EVA STEINLE-DARLING, PHD, PE CAROLLO ENGINEERS, INC | USA

inspiring change



WATER STRESS:
NOT THE ONLY DRIVER FOR WATER m

the international

R E U S E water association

Water Stress is a historical driver for reuse in the US

Source https://www.globalchange.gov/browse/multimedia/water-stress-us

Nutrient discharge limitations are
pushing new regions to consider reuse

W High

Increasing risk of @ High

ground-water

contamination O Low
B Llow

Source: https://www.usgs.gov/media/images/areas-high-risk-nitrogen-contamination-groundwater

inspiring change 58



RECYCLED WATER COAST-TO-COAST

6.5 Billion wen, ,ems  GMSaves its Patriotc to Generate
Gallons of Recycled Water 4) | ) 8] $2 Ml"lOn 5 0 $4 Ml"lOn

Aaad fac iiaho Wrn"m — with Stormwater Reuse M assactusets

92% of the mcyp watgr 3 //'—:-;— Genem;)tum i3 Bu: - on-::te, dFeceg;r alizedld
Idaho produces is used to irrigate SRR ) @ wat er re<t:y ltng,d ox ;0 ﬁou
i S beneﬁf:ual use that keeps cooling towers at its Detroit- gr.‘)"er;eest\;a.er (:‘man ts g_lr
2000 tons of nitrogen and 500 Hamtramck assembly plant, [ Cmm— | NI e n*ml o;ne Tl?n‘ e
t.ons of phosphorus out of Idaho saving $2 million a year. ew S. |§ ;
rivers and streams. NFL team generates $4 million

annually for the local economy.

Served Daily in California in Nevada's Desert °

0% 850,000 Taps :Z:- 20,000 Jobs = im:‘::.f 2.:/.?93'\,?,::?;

NS Recycled water cools Loudoun
i —_—
0 Orange County annually A.planne‘d 13 m:l? P-pehne County's “Data Center Alley”
recycles enough to supply will provide 1.3 billion gallons which mm
drinking water for one-third of recycled water annually to 2 5
G@G of its homes and businesses. Tahoe Reno Industrial Center, I m'“;:ﬂc.'f 6 WO
home of T nternet traffic.

Google...and 20 000 new jobs.

= o e D s
$35 Million 3L 2,000 Acres $600 Million

for Ski Slo in Arizona of Wetlands and Reuse in Texas Hole-In-One in South Carolina
The Snowbowl, a ski resort in * Rmr replenishes the Upper Trinity River Hilton Head recycles water to
. Arizona’s San Francisco Peaks, and man-made wetlands—restoring a natural habitat irrigate eleven destination golf
x uses recycled water for its slopes— for migratory birds and supplying drinking water courses—sustaining $600MbN
s sustaining a $35 million tourism industry. for the Dallas/Ft. Worth area. annually in recreational tourism.

100,000 Homes

Powered in Florida

. WATE RE U SE Let's Invest in Water Reuse for Tampa Electric uses recycled water
' a Strong American Economy to cool a power plant and generate

electricity=™T00,00® homes.




DPR OPERATING IN TEXAS SINCE 2013 m
...WITH MORE TO COME

water association

Raw Water Production Facility

Filters pathogens, Removes pathogens, Kills pathogens and
pretreats for RO salt, and trace pollutants| destroys trace pollutants

~ 7 BackwashandCP || T~~~ v oo oo oo e

Waste to WWTP RO concentrate
to Beal’s Creek

Blend with raw water sources

Plus final Cl, disinfection

2014 El Paso Direct-to-Distribution DPR Design at 90%

DPR = Direct Potable Reuse, which is water reuse in a fully engineered loop that bypasses the natural environment.
inspiring change 60




OTHER STATES ARE FOLLOWING SUIT m

the international
water association

b

BLE REUSE

o

rIMIZE WATER S
ET FUTURE DEMA

Ph ey

EXECUTIVE SUMMARY | SEPTEMBER 2018
REr— ,

& WATEREUSE @@

COLORADO Engineer

’’’’’

Arizona, Colorado, and Florida:
1. Stakeholder-driven guidance development for DPR: 2013-2020
2. Draft regulation development for DPR: 2021-present




WORKING BACKWARDS: WE ALSO HAVE A m
LONG HISTORY IN INDIRECT POTABLE REUSE  weimenstiom

1T Surface Water Reservoir Augmentation

In Virginia (UOSA)

Future Ozone

|<7 Conventional Treatment >|< Advanced Treatment >‘
Selectors Biological o K K
Roae Raid Mixnd Lime Media Filters
Headworks Flocculation
Chemical "
- 7 Clarifiers ‘F.:;Ilrtaa'w;y
Influent B First-Stage Recarbonation  Second-Stage 2 Stage
) B Recarbonation ~ Clarifiers Recarbonation Carbon
Screening Grit
Remioval Clarifiers > Contactors
Return Activated
IIf
e A
: AAEEN pumps ¥
: : y Filter Effluent
; - 3 : Ponds Pressure Pumps
S Thickeners Filt
udge Flotation i
Blending Thickenere ()] Chlorination/
s o ﬁltn_:(tjehﬁg Dechlorination
— Centrate To Filter Reprd e Carbon Effluent
] I Headworks Presses Contactors Reservoir
(Dtentrifuge
ewaterin Product
| S, Carbon T
igesters a rb on Filters

Dewatered Solids

to Landfill or Land

Application
Finished

Product to

Reuse

Source: https://cdn.ymaws.com/www.vwea.org/resource/resmgr/Conference_Proceedings/2015_Lab_Practices/12_Brooks.pdf




WORKING BACKWARDS: WE ALSO HAVE A m
LONG HISTORY IN INDIRECT POTABLE REUSE e mtematona

| %ﬁ Surface Water Reservoir Augmentation
;)})7“::‘ ] . .
ﬁ in Georgia (Gwinnett)

F. Wayne Hill WRC Liquid Process Flow Diagram M e d i a F i It ers OZ one

BAC
= B . SR

Screening/ Primary Biological Secondary Chemical Granular Pre-Ozone BAC ey
Grit Removal Clarifier Reactor Basin Clarifiers Clarifiers Media Filters Filtration
Effluent t
E l.al(:ﬂni:r
Lamella Plate Ultrafiltration
Clarifiers Membranes
Ultrafilters liili
Lake Lanier

Source: https://www.aaees.org/_images/e3scompetition/2018grandprize-research07.jpg

inspiring change 63



WORKING BACKWARDS: WE ALSO HAVE A
LONG HISTORY IN INDIRECT POTABLE REUSE e mternationa

water association

Groundwater Augmentation in Texas (El Paso)

Storage and Recharge

ca rbo n The clean, treated water (effluent) is pumped to

storage basins where it is analyzed for purity. A

e complete battery of tests is performed. Having
PACT® Process L l I l ssed the tesfs, the water is pumped into the
‘Wastewater is aerated so that bacteria can feed on some poliu- I e Eammy aqulrer Over a l\mﬁyear period, the
tants and others are absorbed on powdered activated carbon. This water travels to one of El Paso's potable water
process removes dissolved pollutants, ammonia, even minute con- Lime Treatment wells to become part of the potable water supply.
cenfrations of organic contaminants. Then, in a clarifier, bacteria Lime is added to the treated water to Water is also sold fo various reuse customers.
Primary Tre. at and carbon are separated from the clean water. raise the pH, kill viruses, remove hard-
N " ness, phosphorus and heavy metals.
Plant can receive 12 million gallons of wastewater POWDERED Carbon dioxide is then added to lower

each day from the northeast area of El Paso. CAR|

Screens remove trash from the wastewater. Sand BON pH.

and suspended particles settle out in sedimentation

tanks. CHLORINE

CARBON
DIOXIDE

==Ig)
EI‘

|

CENTRIFUGE

: Sand Filtration

Sand filters are used to reduce the 0

turbidity {color caused by very fine ZO n e

particles).

Sludge D ing Disinfection
Spent carbon and excess bacteria are M d Q F Q It Treated water is disinfected by exposing BAC
removed from the PACT® process. o e Ia l e rs it to ozone. Ozone is generated on-site
Excess water is removed from this from oxygen using electricity.
then added 1o Sisblize e, bosdlds Catbon grandles fo absort any remain.
: o carbon granules to absorb any remain-

prior to final disposal at a landfill ing organic contaminants and to improve

taste and color. This step “polishes” the
water to the highest quality.

Source: https://blog.supplyhouse.com/wp-content/uploads/2018/12/Screen-Shot-2012-07-03-at-6.45.15-AM.png




WORKING BACKWARDS: WE ALSO HAVE A m
LONG HISTORY IN INDIRECT POTABLE REUSE e mtematona

Q \ : '7&1«..,,4
e
/ | ) p
L | S L LA
= | |/ 'ff‘\"“.j{.:
ISARRR
g |
I~ T U

Aquifer Recharge
SWIFT Water from the
treatment train is
pumpedinto the
recharge well, where the
well condiitions and
surroundiing aquifer
water quality can be
constantly monitored.

All
without

RO...!

el 1220

Ultimately 450 MLD

water association
Groundwater Augmentation
in Virginia (HRSD SWIFT) m
Chlorine Contact Chemical Addition Ultraviolet Granular Activated Biologically Active Ozone Contact Flocculation and
Dirimemmsimm ~e T Disinfeoted water is Disinfection Carbon Contactors Filtration Breaks down organic Sedimentation
:2 ::wal :f;::lzvo:’::ﬂ) :ntfoeolirg : i s;m?:zz:::o
?f CIZ ns. E:reclmdvr:;;iﬁfme UV ﬁ;ﬁm ca rbon : BAC ] Ozone ganiolesm d;:botmm




OTHER STATES LEADING CHARGE ON M

“ALTERNATIVE” TREATMENT FOR DPR the international

water association

Example: Florida’s PureALTA Demonstration Project (75 LPM since 2017)

Ozone BAC UF GAC UV(AOP)

See: https://www.altamonte.org/1011/About-pureALTA for more information.
inspiring change 66



https://www.altamonte.org/1011/About-pureALTA

OTHER STATES LEADING CHARGE ON m

“ALTERNATIVE” TREATMENT FOR DPR the international

water association

Example: Colorado’s DPR Mobile Demonstration (2021-) ST h

Ozone

Biologically Active Carbon
Ceramic Microfiltration
GAC adsorption

UV Advanced Oxidation
Chlorine

Advanced Controls

1.
2.
3.
4.
5.
6.
7.

See: https://youtu.be/pZO9AEAG7Ls for more information.
inspiring change 67



https://youtu.be/pZO9AEAG7Ls

OTHER STATES LEADING CHARGE ON m
“ALTERNATIVE” TREATMENT FOR DPR

water association

Example: Pure SoJo, South Jordan, Utah (Acclimation started December 2021)

MBR with UV disinfection (full-scale)
Ozone

Biologically Active Carbon
Ultrafiltration

GAC adsorption

UV Advanced Oxidation

Demo only: Point-of-use ion exchange
Chlorine

N U sWNEO




CARBON-BASED ADVANCED TREATMENT m

(CBAT) FOR DPR: MATURING THE FIELD
water association
2015: 2018: 2021: 2022:
Dripping PureAlta, FL Colorado South Jordan, UT - 10 gpm
Springs, TX Pilot Demo Springs, “5-Year” DPR Demo
CBAT DPR DPR .
Feasibility Mobile Clay County, FL - 20 gpm IPR Pilot
Study Trailer

Polk County, FL -
10 gpm Permanent Demo

New Process
pilot for CBAT?

—

Demonstration \/ Optimization



Q&A Discussion

MODERATOR: MELISSA MEEKER




UPCOMING WEBINARS

Stay tunned for our next webinars:

Empowering Womenin Empoderando a las
Water: Perspectives Mujeres en Agua:
from Latin America and perspectivas de America
the Caribbean Latina y el Caribe

8 Mar 2022 | 15:00 GMT
English & Espaiiol (live translation)
Iwa-network.org/webinars



https://iwa-network.org/learn/empowering-women-in-water-perspectives-from-latin-america-and-the-caribbean/

Join our network of water professionals! IWA

the international
water association

IWA brings professionals from many disciplines together to
accelerate the science, innovation and practice that can make a

difference in addressing water challenges.

Use code WEB22RECRUIT

for a 20% discount off
new membership.

Join before 31 December 2022 at:
WWW.IWa-connect.org

inspiring change


https://iwa-connect.org/subscribe/explore-subscriptions

-, N0iyabonga
ik ek

cnac Vl 6 0 faafetailava

lesekkur aerim s

adh Iaat

nd
= o
=
(==
=]
S

aymlalaa

[ | =
kitos g wnaka |1|HU'1 e 3" ]B misaoli malandu s 1
=5 H[II1kIE._ [aclas =_xelar|a
— Wl = = €S ysanle manang
E :-S_f,,‘—g?g s dhigads = =
1 e duew dui =MOCAChakkeram =
ao sulpav=,

. s.ﬂzl'i MKHJB_ “s“"ﬁm}"i%ml%aﬁ"zﬁ"%" oy WA el g

ku"dankun a6il

mamnun

chokrane MU

BIBES | t 3[|ﬂ3|[] co dak”]ﬂm tiugarez
< najstuke. ﬂl}fﬂ"l' h . Mepcm
kamsah ity lﬂ[lma kasm Ll 3 ﬂl!]ll]h dhanyavadagaly w SOUKTNE £

B [/ [H

Learn more at
http://lwww.iwa-network.org/iwa-learn/



http://www.iwa-network.org/iwa-learn/

